
 

 

 

 

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
Division of Environmental Assessment and Restoration, Bureau of Watershed Restoration 

NORTHEAST DISTRICT • LOWER ST. JOHNS BASIN  
 
 

FINAL TMDL Report 
 

DO and Nutrient TMDLs for 
Swimming Pen Creek (WBID 2410) 

and Nutrient TMDL for Doctors 
Lake (WBID 2389) 

 
 

Wayne Magley, Ph.D., P.E. 
 
 
 
 
 

 
 

October 2009 
 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved 
Oxygen and Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

ii 

 

Acknowledgments 
 
Editorial assistance provided by:  Jan Mandrup-Poulsen and Linda Lord. 
[...]
Lake is poorly flushed, with residence times ranging from less than 2.5 months at the inlet to more than 4 
months at Peoria Point.  The report found that major sources of nutrient loading appeared to be tidal 
exchange with the St. Johns River and  
Patrick R. Victor, P.E., BCEE 
Principal Engineer 
Camp Dresser & McKee, Inc. 
August 7, 2009 
Page Two 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen and 
Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

141 

 
 
stormwater loading.  Their application of the Watershed Management Model indicated that nutrient loading due 
to runoff and septic tank leachate had increased over the period of 1943 to the present and predicted additional 
loading increases for the future built-out condition in the watershed.  Improvements in both water quality of the 
St. Johns River and reductions in stormwater loading were expected to have beneficial effects on Doctors Lake.  
Continued monitoring will assist is assessing the effectiveness of various activities implemented under the 
BMAP. 
 
In closing, we appreciate your continuing active interest in the Total Maximum Daily Load program, and look 
forward to you and your clients helping us to restore the designated uses in the Doctors Lake watershed.   
 
Please contact me or Dr. Wayne Magley at 850/245-8449 if you have any further questions.  
 
     Sincerely, 
 
     Jan Mandrup-Poulsen, Administrator 
     Watershed Evaluation and TMDL Section 
 
ec: Jeff Martin/DEP  
 Amy Tracy/DEP 
 
 
 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen and 
Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

142 

 
August 7, 2009 
 
Mike Kelter, P.E. 
Legacy Civil Engineers 
630 Myrtle Avenue 
Green Cove Springs, FL 32043 
 
RE: WBID 2389: Comments by the Town of Orange Park regarding the Doctors Lake TMDL  
 
Dear Mr. Kelter: 

 
The Department appreciates the time and effort you and your staff put into reviewing this draft TMDL 
report.  We have made edits to the draft report as a result of your comments and because of your efforts, 
the final TMDL will be improved.  To aid you in reviewing our responses, we have included your 
comments, followed by a response to each (in blue), in the order in which they were presented. 
 
The following public comments were offered by the Town of Orange Park during the July 9, 2009 public 
meeting regarding the Doctor’s Lake TMDL:  
 
“Over the past several years, the Town of Orange Park has demonstrated an outstanding commitment to 
stewardship of our water resources. The Town participated in the Main Stem TMDL for the LSJRB and is 
currently spending $9 million on rehabilitating it Ash Street Wastewater treatment plant to achieve our 
BMAP requirements years in advance of our deadlines.  
 
As part of the BMAP, the Town elected to “aggregate” its storm water TMDL requirements (pre-BMAP 
swaps) so that the Town taxpayers and wastewater ratepayers could reduce discharges of Total Nitrogen 
in to the St. Johns River in excess of 56% thru plant improvements and thru good stewardship of water 
resources by pumping treated effluent to the CCUA reclaimed water system. By doing these pre-BMAP 
swaps, we were assured by the Department that the Town would not need to expend scarce monetary 
resources to construct storm water treatment in a built-up area.  
 
The Town is concerned that the TMDL estimates for Doctor’s Lake did not model the tidally-driven 
movement of flows to and from the St. Johns River where the Town’s effluent reduction is being made. 
The Town believes that its reduction of pollution load into the St. Johns River downstream from the 
Doctor’s Lake Inlet will have a positive effect on the nutrient load in Doctor’s Lake.”  
 

 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen and 
Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

143 

 
 

Mike Kelter, P.E. 
Legacy Civil Engineers 
August 7, 2009 
Page Two 

 
 

Department Response:  The Department is aware of and very supportive of the commitment that 
the Town of Orange Park toward improving water quality in the Lower St. Johns River basin.  Under 
the BMAP for the Lower St. Johns River nutrient TMDL, there are a number of projects being 
implemented to improve water quality in the St. Johns River and we concur that there should be 
positive effects for waterbodies where there is a tidal exchange with the St. Johns.  The significance 
of those changes on Doctors Lake will depend upon the water quality improvements in the St. 
Johns River, as well as the significance of tidal exchange on residence time and flushing 
characteristics of Doctors Lake.  A technical report “Doctors Lake Restoration Alternative Clay 
County, Florida” was prepared for the St. Johns River Water Management District in September 
2001 and included sections on flushing characteristics and nutrient loading.  Model simulations 
confirmed the perception that Doctors Lake is poorly flushed with residence times ranging from less 
than 2.5 months at the inlet to more than 4 months at Peoria Point.  The report found that major 
sources of nutrient loading appeared to be tidal exchange with the St. Johns River and stormwater 
loading.  Their application of the Watershed Management Model indicated that nutrient loading due 
to runoff and septic tank leachate had increased over the period of 1943 to the present and 
predicted additional loading increases for the future built-out condition in the watershed.  
Improvements in both water quality of the St. Johns River and reductions in stormwater loading 
were expected to have beneficial effects on Doctors Lake. 
 
The Town has been presented data, years ago, that would indicate FDEP’s knowledge of nutrient 
migration upstream from the Buckman WWTP outfall into Doctor’s Lake. Since the Town’s Ash 
Street WWTP lies between the Buckman WWTP outfall and Doctor’s Lake, it is reasonable to 
conclude that nutrient migration from the Town’s Loring Street outfall would also occur, and that 
major reductions to nutrient discharges from Ash Street would reduce nutrient loads in Doctor’s 
Lake. The cooperative efforts between the Town and Clay County Utility Authority, which 
discharges wastewater at the Campbell Street outfall, will further reduce nutrient loads to the St. 
Johns River that migrate to Doctors Lake.  
 
Department Response:  The Department is aware of the model simulations based upon a dye 
study conducted on the Buckman WWTP facility that indicated a small fraction of the Buckman 
discharge could reach Doctors Lake under certain hydrologic conditions.   We concur that 
improvements to WWTP discharges such as the Ash Street and other facilities closer to Doctors 
Lake as well as other activities to improve water quality in the St. Johns River will benefit Doctors 
Lake. 

 
The Town asks that the Department include statements in the TMDL study that recognize these 
site-specific conditions so that the Town’s efforts to reduce nutrient pollution to the St. Johns River 
will be recognized as a significant benefit to Doctor’s Lake.  
 
Department Response:  The Department will include statements in Chapter 7 of the document 
recognizing efforts by the Town of Orange Park and other entities to reduce nutrient pollution to the 
St. Johns River under the Lower St. Johns River BMAP and that these efforts will benefit water 
quality in Doctors Lake. 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen and 
Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

144 

 
Mike Kelter, P.E. 
Legacy Civil Engineers 
         August 7, 2009 

Page Three 
 
 

In closing, we appreciate your continuing active interest in the Total Maximum Daily Load program, and 
look forward to you and your clients helping us to restore the designated uses in the Doctors Lake 
watershed.   

 
Please contact me or Dr. Wayne Magley at 850/245-8449 if you have any further questions.  

 
     Sincerely, 
 
     Jan Mandrup-Poulsen, Administrator 
     Watershed Evaluation and TMDL Section 
     Florida Department of Environmental Protection 
 

ec: Jeff Martin/DEP  
  Amy Tracy/DEP 
 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen and 
Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 
Florida Department of Environmental Protection 

145 

 
 

  LEGACY CIVIL ENGINEERS, INC   
                                                           Civil Engineering Utility Management Consulting Public Works Assistance 
 
 
 
 
 
TO:              Melissa Long, FDEP Water Resources Division Director 

FROM:       Mike Kelter, P.E. 

DATE:        July 13, 2009 
 
RE:            Town of Orange Park Advanced Wastewater Treatment Project: Progress Report  

for July 2009 
 
The following is a summary of current progress on plant improvements to the Ash Street 
Wastewater Treatment Plant in the Town of Orange Park for the month of July 2009. The construction 
process has been underway for eighteen months.  You’ve got to love it when a plan starts coming 
together.  The following sections summarize work completed to date: 
 
                     CURRENT PLANT OPERATION: 
 
The Ash Street Plant is currently operating with two 1-MGD package treatment plants— Plant #2 
and Plant #3. Plant #1, a 0.5-MGD package treatment plant has been shut down for conversion into an 
extended air treatment system during periods of time when Plant #3 undergoes conversion to a BNR 
process (Phase 1) and when Plant #2 undergoes conversion in Phase 2. In between phases, and at 
the end of Phase 2, the outer ring of Plant #1 will become a surge tank. 
 
All influent continues to flow through the influent structure and discharge by gravity to Plants #2 
& #3. The chlorination contact chambers of Plants #2 and #3 have been shut down. 
 
All effluent from the clarifiers in Plant #2 & #3 discharge by gravity to the new Nova tertiary 
filter, and then discharge by gravity to the new, twin 42,300-gallon chlorine contact chambers for 
disinfection. Disinfected effluent discharges by gravity to the effluent pump station for dechlorination 
and pump-discharge to the St. Johns River. 
 
At this time, all digestion occurs in the Plant #2 & #3 aerated digester basins. 
 
Facultative bacteria dosing (In-Pipe) continues to occur at 23 locations in the Town sanitary 
collection system. This dosing allows reduced aeration to the Plant #2 & #3 process basins and 
digesters. 
 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved Oxygen 
and Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 

Figure 1: Nova UL1605 Tertiary Plant 
 

      PLANT TERTIARY FILTER: 
 

In June 2009, one new plant tertiary filter reached substantial completion and was certified for 
operation by FDEP. The UL 1605 filter (SEE FIGURE 1), manufactured by Nova Water 
Technologies, LLC, Tampa, Florida, was specified to treat 1.25 MGD of average daily flow and 
up to a maximum of 3.375 MGD at the peak daily flow of 4.5 MGD to meet Class 1 reliability 
of  75%max flow with a single 
 unit. The filter site is piped, valved 
 and wired for a second, identical 
 filter. 
 
The Nova UL 1605 filter consists 
of 10 rotating discs with 22 
square feet of surface each (SEE 
FIGURE 2). The filter media is a 
stainless steel fabric. At the 
design flow (1.25 MGD) the 
loading rate of the filter is 3.95 
gpm/square foot (SF) of filter.  At  
peak flow, the loading rate is  14.2 
gpm/SF. 
 
 
The UL 1605 has proven to be 
extremely efficient. During start-
up trials, the filter reduced TSS 
from a filter influent concentration 
of 2.6 mg/L to a filter  effluent  
concentration of 
0.4 mg/L at a flow of 1.02 MGD. 
The reject water rate was 
impressive. Over a seven day 
period, the filter rejected 1650 
gallons per day at a flow rate of 
1.02 MGD—a very frugal 0.162% 
reject rate. 
 

During the May 2009 No- Name 
Northeaster, the Ash Street   
influent   flows reached 
2.23 MGD with influent TSS 
concentrations   exceeding  600 

 
 
 
 
Figure 2:  Stainless Steel Filter Disks 

mg/L. This storm occurred during the filter start-up trials with only two of the three 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved 
Oxygen and Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 

clarifiers in operation. The single filter was able to control TSS discharge from the plant at 4 mg/L 
throughout the storm event.  Filter backwash water can be obtained either from a filter reservoir or 
from the Chlorine contact chamber. 

 
CHLORINE CONTACT TANKS: 

 
In June 2009, construction of two (2) 
58,700-gallon chlorine contact tanks 
reached substantial completion and 
was certified by FDEP to be placed 
into operation. Each tank consists of 
five channels 46 feet in length and 
5.4 feet in width with a stainless steel 
diffuser baffle installed at the influent 
pipe. (SEE FIGURE 3) Each tank is 
dosed independently with sodium 
hypochlorite from pumps installed in 
2003 under a separate permit. 

 
Each tank is designed to provide 33.8 
minutes of disinfection contact time 
at an average daily flow of 2.5 MGD. 
A adjustable stainless steel 
rectangular weir is installed at the 
end of each chamber (SEE FIGURE 
4). 

 
The installation of the Nova Filters 
upstream of the chlorine contact 
chamber has allowed the Ash  Street 
staff to reduce the sodium 
hypochlorite by 50%. 

 
 

 

  Figure 3: Chlorine contact chamber channel with stainless steel 
diffuser baffle at influent 
 

 

Figure 4:  Overflow weir 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved 
Oxygen and Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 

      DIGESTER #2 
 

In July 2009, the Town 
submitted a request to FDEP 
to certify  Digester 
#2 for operation.  Digester 
#2 is a substantial change 
from the plans submitted to 
FDEP during the permit 
process. Initially, Digester #2 
was to be located 167 feet 
east of the constructed 
location, and was originally 
planned to be a 368,000-
gallon facility. Digester #2 
was constructed as a 475,975- 
gallon aerated tank using 
existing blowers for air 
supply. The original plans 
called for new, local blowers 
for air supply. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
           Figure 5:  Digester #2 

 

The 475,975-gallon aerated digester (SEE FIGURE 5) is constructed of ¼” welded plate steel 
resting on a pile supported concrete slab and foundation. The tank depth is 18.0 feet. Waste 
activate sludge will into the digester by 4” Flowserve dry-pit submersible, solids- 
handling pumps which will be located at Plants #2 & #3. During construction phases when Plant 
#1 is operating in extended aeration mode, the clarifier at Plant #1 will be wasted through the 
WAS pump  at  Plant  #2.  Clarifier #4 will not be directly wasted to the digesters, but will be  
indirectly wasted through Plants #2 & #3. 
 
 
 
 
 
          
 
 
 
 
 
 
 
 
 
 
 Figure 6: ICBA Coarse Bubble diffuser array in Digester #2 

Digester #2 is aerated through 
106 I.C.B.A. coarse- bubble 
diffusers, manufactured by 
Invent Environmental   of 
Oakland, N.J. (SEE FIGURE 6)   
The 



Final TMDL Report:  Lower St. Johns Basin, Swimming Pen Creek (WBID 2410), Dissolved 
Oxygen and Nutrients; Doctors Lake (WBID 2389), Nutrients, October 2009 

 

 

 

 

  Figure 7:  Coarse bubble distribution pattern in Digester 
  #2 during leak testing 

coarse-bubble diffuser  array is 
capable of delivering 1905 
SCFM of air at the maximum 
depth of digester fill. The 